

## Therapeutic Class Overview Injectable Anticoagulants

### Therapeutic Class

- Overview/Summary:** The injectable anticoagulants include dalteparin (Fragmin<sup>®</sup>), enoxaparin (Lovenox<sup>®</sup>), and fondaparinux (Arixtra<sup>®</sup>). Dalteparin and enoxaparin are classified as low molecular weight heparins (LMWH), and fondaparinux is a selective factor Xa inhibitor. In general, the injectable anticoagulants are Food and Drug Administration (FDA)-approved for prophylaxis and/or treatment of venous thromboembolism (VTE). Certain agents in the class are also FDA-approved for the treatment of acute ST-segment elevation myocardial infarction (STEMI) or for prophylaxis of ischemic complications in unstable angina and non-Q-wave myocardial infarction. The specific FDA-approved indications for the injectable anticoagulants are outlined in Table 1.<sup>1-3</sup>

The LMWH agents exert their anticoagulant effect by binding to antithrombin, an endogenous inhibitor of various activated clotting factors, including factor Xa and thrombin. A LMWH is a smaller fragment of unfractionated heparin (UFH) that is formed by enzymatic or chemical depolymerization processes. The difference in the average size of LMWH (5,000 daltons) compared to UFH (3,000 to 30,000 daltons) contributes to the pharmacologic differences between the agents. The LMWH agents primarily inhibit factor Xa, and do so with much less effect on thrombin compared to UFH. The inhibition of thrombin requires a heparin molecule to bind simultaneously to antithrombin and thrombin to form a ternary complex. The UFH molecules are large enough for this to occur while the LMWH molecules typically are not.<sup>4,5</sup> Fondaparinux is a synthetic factor Xa inhibitor that was developed to have an increased affinity to antithrombin. Its specific anti-factor Xa activity is higher than that of the LMWH agents. Because the LMWH agents are prepared using different methods of depolymerization, they differ somewhat in their pharmacokinetic properties and anticoagulant profiles. Therefore, these agents are not clinically interchangeable<sup>5</sup>

**Table 1. Current Medications Available in the Therapeutic Class<sup>1-3</sup>**

Generic Name (Trade Name)	Food and Drug Administration Approved Indications	Dosage Form/Strength	Generic Availability
Dalteparin (Fragmin <sup>®</sup> )	Extended treatment of symptomatic venous thromboembolism (proximal deep vein thrombosis and/or pulmonary embolism) in patients with cancer*, prophylaxis of ischemic complications in unstable angina and non-Q-wave myocardial infarction†, prophylaxis of deep vein thrombosis which may lead to pulmonary embolism in medical patients who are at risk for thromboembolic complications due to severely restricted mobility during acute illness, in patients undergoing abdominal surgery who are at risk for thromboembolic complications and in patients undergoing hip fracture surgery	Syringe: 2,500 IU/0.2 mL‡ 5,000 IU/0.2 mL‡ 7,500 IU/0.3 mL‡ 10,000 IU/1 mL§ 12,500 IU/0.5 mL‡ 15,000 IU/0.6 mL‡ 18,000 IU/0.72 mL‡ 95,000 IU/3.8 mL	-
Enoxaparin (Lovenox <sup>®</sup> )	Prophylaxis of ischemic complications in unstable angina and non-Q-wave myocardial infarction†, prophylaxis of deep vein thrombosis which may lead to pulmonary embolism in medical patients who are at risk for thromboembolic complications due to severely restricted mobility during acute illness, in patients undergoing abdominal surgery who are at risk for thromboembolic complications, in	Syringe (100 mg/mL): 30 mg/0.3 mL‡ 40 mg/0.4 mL‡ 60 mg/0.6 mL§ 80 mg/0.8 mL§ 100 mg/1 mL§ 300 mg/3 mL‡‡	✓

Generic Name (Trade Name)	Food and Drug Administration Approved Indications	Dosage Form/Strength	Generic Availability
	patients undergoing hip replacement surgery <sup>#</sup> , in patients undergoing knee replacement surgery, treatment of acute deep vein thrombosis <sup>**</sup> , treatment of acute ST-segment elevation myocardial infarction <sup>††</sup>	Syringe (150 mg/mL): 120 mg/0.8 mL <sup>§</sup> 150 mg/1 mL <sup>§</sup>	
Fondaparinux (Arixtra <sup>®</sup> )	Prophylaxis of deep vein thrombosis which may lead to pulmonary embolism in patients undergoing abdominal surgery who are at risk for thromboembolic complications, in patients undergoing hip fracture surgery <sup>§§</sup> , in patients undergoing hip replacement surgery, in patients undergoing knee replacement surgery, treatment of acute deep vein thrombosis <sup>  </sup> , treatment of acute pulmonary embolism <sup>¶¶</sup>	Syringe: 2.5 mg/0.5 mL <sup>‡</sup> 5 mg/0.4 mL <sup>‡</sup> 7.5 mg/0.6 mL <sup>‡</sup> 10 mg/0.8 mL <sup>‡</sup>	✓

IU=international units

\*In these patients therapy begins with the initial venous thromboembolism treatment and continues for six months.

†When concurrently administered with aspirin therapy.

‡Available as a single-dose prefilled syringe.

§Available as a single-dose graduated prefilled syringe.

|| Available as a multiple-dose vial. After first penetration of the rubber stopper, store the multiple-dose vials at room temperature for up to two weeks.

¶Generic available in at least one dosage form and/or strength.

#During and following hospitalization.

\*\*Indicated for inpatient treatment of acute deep vein thrombosis with or without pulmonary embolism, when administered in conjunction with warfarin, and for outpatient treatment of acute deep vein thrombosis without pulmonary embolism when administered in conjunction with warfarin.

††When administered concurrently with aspirin, enoxaparin has been shown to reduce the rate of the combined endpoint of recurrent myocardial infarction or death in patients with acute ST-segment elevation myocardial infarction receiving thrombolysis and being managed medically or with percutaneous coronary intervention.

‡‡Available as a multi-dose vial.

§§Including extended prophylaxis.

|| When administered in conjunction with warfarin.

¶¶When administered in conjunction with warfarin when initial therapy is administered in the hospital.

\*\*\*With or without pulmonary embolism when administered in conjunction with warfarin.

### Evidence-based Medicine

- Currently, dalteparin is the only injectable anticoagulant approved for the extended treatment of VTE in patients with cancer. In a trial comparing dalteparin to oral anticoagulation (warfarin or acenocoumarol [not available in the United States]) in patients with symptomatic VTE, the incidence of symptomatic, recurrent VTE was significantly lower with dalteparin at six months. At six months there was no difference in mortality rates between the two treatments; however, a 12 month follow-up revealed a significant benefit in mortality with dalteparin in patients without known metastases of their cancer.<sup>22,23</sup>
- A Cochrane Review that included 16 randomized-controlled trials of cancer patients receiving initial treatment suggest that LMWH agents may be “superior” to UFH for the initial treatment of VTE in cancer patients due to an observed nonsignificant advantage of these agents for reducing the incidence of recurrent VTE.<sup>23</sup>
- The evidence establishing the safety and efficacy of the injectable anticoagulants for VTE treatment and/or thromboprophylaxis is well established.<sup>27-78</sup>
- Several placebo-controlled trials, meta-analyses, and systematic reviews with the various injectable anticoagulants in medical patients, immobilized patients, and those undergoing an orthopedic surgery have been conducted and consistently demonstrate their efficacy.<sup>28-31,36-42,57,67,75,77-78</sup>
- When the injectable anticoagulants are compared to other methods of treatment and thromboprophylaxis which include heparin, UFH, and warfarin, “superiority” in terms of recurrent VTE

and safety is not always consistent, which supports recommendations from current clinical guidelines.<sup>32,33,47-55,68-74</sup>

- Treatment with fondaparinux appears to be associated with a lower incidence of VTE, and a comparable incidence of major bleeding compared to enoxaparin.<sup>59-62</sup>
- In a meta-analysis of randomized-controlled trials comparing fondaparinux to LMWH therapy (enoxaparin), the incidence of VTE was significantly less and the incidence of major bleeding was significantly greater with fondaparinux.<sup>63</sup>

### Key Points within the Medication Class

- According to Current Clinical Guidelines:<sup>8-16</sup>
  - LMWH, fondaparinux, apixaban (Eliquis<sup>®</sup>), dabigatran (Pradaxa<sup>®</sup>), rivaroxaban (Xarelto<sup>®</sup>), low dose UFH, adjust-dose vitamin K antagonist (VKA) therapy, aspirin, or an intermittent pneumatic compression device is recommended in patients undergoing total hip or knee arthroplasty.
  - Use of LMWH, fondaparinux, low dose UFH, adjusted-dose VKA therapy, aspirin, or an intermittent pneumatic compression device is recommended in patients receiving hip fracture surgery. In these orthopedic surgeries thromboprophylaxis is recommended for a minimum of 10 to 14 days; however, for major orthopedic surgeries it is suggested to extend thromboprophylaxis in the outpatient period for up to 35 days from the day of the surgery.
  - For total hip or knee arthroplasty and hip fracture surgery, thromboprophylaxis with LMWH is suggested in preference to the other recommended agents.
  - For patients who decline or who are uncooperative with injections or intermittent pneumatic compression devices, apixaban or dabigatran is recommended over alternative forms of thromboprophylaxis, with rivaroxaban or adjusted-dose VKA therapy recommended if these two therapies are unavailable.
  - Non-orthopedic surgical patients (e.g., general and abdominal-pelvic surgery) at moderate to high risk for VTE, who are not at high risk for bleeding complications, should receive thromboprophylaxis with LMWH or low dose UFH, and extended (four weeks) LMWH is recommended in high risk non-orthopedic surgical patients with cancer who are not otherwise at high risk for major bleeding complications.
  - For prevention of VTE in nonsurgical patients (i.e., medical patients), thromboprophylaxis with LMWH, low dose UFH, or fondaparinux is recommended in acutely ill hospitalized patients at increased risk of thrombosis.
  - Clinical guidelines also recommend the use of LMWH, fondaparinux, UFH, or bivalirudin (a direct thrombin inhibitor) for the management of a non-ST-segment elevated acute coronary syndrome. The use of a specific agent over another is based on individual patient risk factors, as well as the timing and intensity of other planned management strategies. In addition, it appears that fondaparinux has a more favorable safety and efficacy profile compared to LMWH in certain clinical situations, including patients at high-risk for bleeding.
- Other Key Facts:
  - Currently, enoxaparin and fondaparinux are the only injectable anticoagulants that are available generically.

### References

1. Fragmin<sup>®</sup> [package insert]. New York (NY): Pfizer Inc; 2015 Jun.
2. Lovenox<sup>®</sup> [package insert]. Greenville (NC): Sanofi-aventis U.S. LLC; 2013 Oct.
3. Arixtra<sup>®</sup> [package insert]. Rockford (IL): Mylan Institutional LLC; 2015 Oct.
4. Weitz JI. Low-molecular-weight heparins. *N Engl J Med.* 1997;337(10):688-98.
5. Hirsh J, Bauer KA, Donati MB, Gould M, Samama MM, Weitz JI. Parenteral anticoagulants: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines (8<sup>th</sup> Edition). *Chest.* 2008;133:141S-59S.
6. FDA approves first generic enoxaparin sodium injection [press release on the Internet]. Rockville (MD): Food and Drug Administration (US); 2010 Jul 23 [cited 2013 Jul 2]. Available from: <http://www.fda.gov/NewsEvents/Newsroom/PressAnnouncements/ucm220092.htm>.
7. FDA OKs Dr. Reddy's generic version of Arixtra [article on the internet]. New York City (NY): Bloomberg L.P.; 2011 Jul 13 [cited 2013 Jul 2]. Available from: <http://www.businessweek.com/ap/financialnews/D9OET16G0.htm>.

8. Guyatt GH, Akl EA, Crowther M, Gutterman DD, Schuunemann HJ; American College of Chest Physicians Antithrombotic Therapy and Prevention of Thrombosis Panel. Executive summary: antithrombotic therapy and prevention of thrombosis, 9<sup>th</sup> ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest*. 2012 Feb;141(Suppl 2):7-47.
9. Konstantinides SV, Torbicki A, Agnelli G, Danchin N, Fitzmaurice D, Galis N, et al. 2014 ESC guidelines on the diagnosis and management of acute pulmonary embolism. *Eur Heart J*. 2014 Nov 14;35(43):3033-69. 3069a-3069k. doi: 10.1093/eurheartj/ehu283. Epub 2014 Aug 29.
10. Jaff MR, McMurtry MS, Archer SL, Cushman M, Goldenberg NA, Goldhaber SZ, et al; on behalf of the American Heart Association Council on Cardiopulmonary, Critical Care, Perioperative and Resuscitation, Council on Peripheral Vascular Disease, and Council on Arteriosclerosis, Thrombosis and Vascular Biology. Management of massive and submassive pulmonary embolism, iliofemoral deep vein thrombosis, and chronic thromboembolic pulmonary hypertension: a scientific statement from the American Heart Association. *Circulation*. 2011 Apr 26;123(16):1788-830.
11. National Institute for Health and Clinical Excellence (NICE). Reducing the risk of venous thromboembolism (deep vein thrombosis and pulmonary embolism) in patients admitted to hospital [guideline on the Internet]. NICE: 2010 [cited 2013 Jul 2]. Available from: <http://guidance.nice.org.uk/CG92>.
12. American College of Cardiology Foundation; American Heart Association, O'Gara PT, Kushner FG, Ascheim DD, Casey DE Jr, et al. 2013 ACCF/AHA guideline for the management of ST-elevation myocardial infarction: executive summary: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines. *J Am Coll Cardiol*. 2013 Jan 29;61(4):485-510.
13. Amsterdam EA, Wenger NK, Brindis RG, et al. 2014 AHA/ACC Guideline for the Management of Patients With Non-ST-Elevation Acute Coronary Syndromes: Executive Summary: A Report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines. *J Am Coll Cardiol*. 2014;64(24):2645-2687. doi:10.1016/j.jacc.2014.09.016.
14. Hamm CW, Bassand JP, Agewell S, Bax J, Boersma E, Bueno H, et al. ESC guidelines for the management of acute coronary syndromes in patients presenting without persistent ST-segment elevation: the task force for the management of acute coronary syndromes in patients presenting without persistent ST-segment elevation of the European Society of Cardiology. *Eur Heart J*. 2011 Dec;32(23):2999-3054.
15. Kushner FG, Hand M, Smith SC, King III SB, Anderson JL, Antman EM, et al. 2009 Focused update: ACC/AHA guidelines for the management of patients with ST-elevation myocardial infarction (updating the 2004 guideline and 2007 focused update) and ACC/AHA/SCAI guidelines on percutaneous coronary intervention (updating the 2005 guideline and 2007 focused update): a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines. *Circulation*. 2009;120:2271-306.
16. Antman EM, Anbe DT, Armstrong PW, Bates ER, Green LA, Hand M, et al. ACC/AHA guidelines for the management of patients with ST-elevation myocardial infarction-executive summary. *J Am Coll Cardiol*. 2004;44:671-719.
17. Antman EM, Cohen M, Radley D, McCabe C, Rush J, Premmureur J, et al. Assessment of the treatment effect of enoxaparin for unstable angina/non-Q-wave myocardial infarction: TIMI 11B-ESSNCE meta-analysis. *Circulation*. 1999;100:1602-8.
18. Murphy SA, Gibson CM, Marrow DA, Van de Werf F, Menown IB, Goodman SG, et al. Efficacy and safety of the low-molecular weight heparin enoxaparin compared to unfractionated heparin across the acute coronary syndrome spectrum: a meta-analysis. *Eur Heart J*. 2007;28:2077-86.
19. Magee K, Sevcik WW, Moher D, Rowe BH. Low molecular weight heparins vs unfractionated heparin for acute coronary syndromes. *Cochrane Database of Systematic Reviews*. 2003, Issue 1. Art. No.:CD002132. DOI:10.1002/14651858.CD002132.
20. Malhotra S, Karan RS, Bhargava VK, Pandhi P, Grover A, Sharma YP, et al. A meta-analysis of controlled clinical trials comparing low-molecular weight heparins with unfractionated heparin in unstable angina (abstract). *Indian Heart J*. 2001;53(2):197-202.
21. Eikelboom JW, Anand SS, Malmberg K, Weitz JI, Ginsberg JS, Yusuf S. Unfractionated heparin and low-molecular-weight heparin in acute coronary syndrome without ST elevation: a meta-analysis. *Lancet*. 2000;355:1936-42.
22. Lee AYY, Levine MN, Baker RI, Bowden C, Kakkar AK, Prins M, et al. Low-molecular-weight heparin vs a coumarin for the prevention of recurrent venous thromboembolism in patients with cancer. *N Engl J Med*. 2003;349:146-53.
23. Lee AYY, Rickles FR, Julian JA, Gent M, Baker RI, Bowden C, et al. Randomized comparison of low molecular weight heparin and coumarin derivatives on the survival of patients with cancer and venous thromboembolism. *J Clin Oncol*. 2005;23:2123-9.
24. Akl EA, Labedi N, Barba M, Terrenato I, Sperati F, Muti P, Schünemann H. Anticoagulation for the long-term treatment of venous thromboembolism in patients with cancer. *Cochrane Database of Systematic Reviews* 2011, Issue 6. Art. No.: CD006650. DOI: 10.1002/14651858.CD006650.pub3.
25. Di Nisio M, Porreca E, Ferrante N, Otten HM, Cuccurullo F, Rutjes AWS. Primary prophylaxis for venous thromboembolism in ambulatory cancer patients receiving chemotherapy. *Cochrane Database of Systematic Reviews* 2012, Issue 2. Art. No.: CD008500. DOI:10.1002/14651858.CD008588.pub2.
26. Lavau-Denes S, Lacroix P, Maubon A, Preux PM, et al. Prophylaxis of catheter-related deep vein thrombosis in cancer patients with low-dose warfarin, low molecular weight heparin, or control: a randomized, controlled, phase III study. *Cancer Chemother Pharmacol*. 2013 Jul;72(1):65-73.
27. Douketis J, Cook D, Meade M, Guyatt G, Geerts W, Skrobik Y, et al. Prophylaxis against deep vein thrombosis in critically ill patients with severe renal insufficiency with the low-molecular-weight heparin dalteparin. An assessment of safety and pharmacodynamics: the DIRECT Study. *Arch Intern Med*. 2008;168(16):1805-12.
28. Michot M, Conen D, Holtz D, Erni D, Zumstein MD, Ruffin GB, et al. Prevention of deep-vein thrombosis in ambulatory arthroscopic knee surgery: a randomized trial of prophylaxis with low-molecular weight heparin. *Arthroscopy*. 2002;18(3):257-63.
29. Lassen MR, Borris LC, Anderson BS, Jensen HP, Skejo Bro JP, Anderson G, et al. Efficacy and safety of prolonged thromboprophylaxis with low molecular weight heparin (dalteparin) after total hip arthroplasty-The Danish Prolonged Prophylaxis (DaPP) Study. *Throm Res*. 1998;89:281-7.



30. Leizorovicz A, Cohen AT, Turpie AGG, Olsson CG, Vaitkus PT, Goldhaber SZ. Randomized, placebo-controlled trial of dalteparin for the prevention of venous thromboembolism in acutely ill medical patients. *Circulation*. 2004;110:874-9.
31. Torholm C, Broeng L, Seest Jorgensen P, Bjerregaard P, Josephsen L, Korsholm Jorgensen P, et al. Thromboprophylaxis by low-molecular-weight heparin in elective hip surgery. *J Bone Joint Surg (Br)*. 1991;73-B:434-8.
32. Francis CW, Pellegrini VD, Totterman S, Boyd AD, Marder VJ, Liebert KM, et al. Prevention of deep-vein thrombosis after total hip arthroplasty. Comparison of warfarin and dalteparin. *J Bone Joint Surg Am*. 1997;79:1365-72.
33. Eriksson BI, Kalebo P, Anthymyr BA, Wadenvik H, Tengborn L, Risberg B. Prevention of deep-vein thrombosis and pulmonary embolism after total hip replacement. Comparison of low-molecular-weight heparin and unfractionated heparin. *J Bone Joint Surg Am*. 1991;73:484-93.
34. Krotenberg R, Adler U, Pomeranz B, Miller JD, Russell MW. Dalteparin vs enoxaparin in prophylaxis for deep-vein thrombosis after total hip or knee arthroplasty. A retrospective analysis. *Am J Phys Med Rehabil*. 2001;80:889-95.
35. Spiro TE, Johnson GJ, Christie MJ, Lyons RM, MacFarlane DE, Blasler RB, et al. Efficacy and safety of enoxaparin to prevent deep venous thrombosis after hip replacement surgery. *Ann Intern Med*. 1994;121:81-9.
36. Bergqvist D, Agnelli G, Cohen AT, Eldor A, Nilsson PE, Le Moigne-Amrani A, et al. Duration of prophylaxis against venous thromboembolism with enoxaparin after surgery for cancer. *N Engl J Med*. 2002;346:975-80.
37. Hull RD, Schellong SM, Tapson VF, Monreal M, Samama MM, Nicol P, et al. Extended-duration venous thromboembolism prophylaxis in acutely ill medical patients with recently reduced mobility. *Ann Intern Med*. 2010;153:8-18.
38. Samama MM, Cohen AT, Darmon JY, Desjardins L, Eldor A, Janbon C, et al. A comparison of enoxaparin with placebo for the prevention of venous thromboembolism in acutely ill medical patients. *N Engl J Med*. 1999;341:793-800.
39. Alikhan R, Cohen AT, Combe S, Samama MM, Desjardins L, Eldor A, et al. Prevention of venous thromboembolism in medical patients with enoxaparin: a subgroup analysis of the MEDENOX study. *Blood Coagul Fibrinolysis*. 2003;14:341-6.
40. Bergqvist D, Benoni G, Bjorgell O, Fredin H, Hedlund U, Nicolas S, et al. Low-molecular weight heparin (enoxaparin) as prophylaxis against venous thromboembolism after total hip replacement. *N Engl J Med*. 1996;335:696-700.
41. Planes A, Vochelle N, Darmon JY, Fagola M, Bellaud M, Huet Y. Risk of deep-venous thrombosis after hospital discharge in patients having undergone total hip replacement: double-blind randomized comparison of enoxaparin vs placebo. *Lancet*. 1996;348:224-8.
42. Fuji T, Ochi T, Niwa S, Fujita S. Prevention of postoperative venous thromboembolism in Japanese patients undergoing total hip or knee arthroplasty: two randomized, double-blind, placebo-controlled studies with three dosage regimens of enoxaparin. *J Orthop Sci*. 2008;13:442-51.
43. Eriksson BI, Borris LC, Friedman RJ, Haas S, Huisman M, Kakkar AK, et al. Rivaroxaban vs enoxaparin for thromboprophylaxis after hip arthroplasty. *N Engl J Med*. 2008 Jun 26;358(26):2765-75.
44. Kakkar AK, Brenner B, Dahl OE, Eriksson BI, Mouret P, Muntz J, et al. Extended duration rivaroxaban vs short-term enoxaparin for the prevention of venous thromboembolism after total hip arthroplasty: a double-blind, randomized controlled trial. *Lancet*. 2008 Jul 5;372(9632):31-9.
45. Lassen MR, Ageno W, Borris LC, Lieberman JR, Rosencher N, Bandel TJ, et al. Rivaroxaban vs enoxaparin for thromboprophylaxis after total knee arthroplasty. *N Engl J Med*. 2008 Jun 26;358(26):2776-86.
46. Turpie AG, Lassen MR, Davidson BL, Bauer KA, Gent M, Kwong LM, et al. Rivaroxaban vs enoxaparin for thromboprophylaxis after total knee arthroplasty (RECORD4): a randomized trial. *Lancet*. 2009 May 16;373(9676):1673-80.
47. Colwell CW, Collis DK, Paulson R, McCutchen JW, Bigler GT, Lutz S, et al. Comparison of enoxaparin and warfarin for the prevention of venous thromboembolic disease after total hip arthroplasty. Evaluation during hospitalization and three months after discharge. *J Bone Joint Surg Am*. 1999;81:932-40.
48. Fitzgerald RH, Spiro TE, Trowbridge AA, Gardiner GA, Whitsett TL, O'Connell MB, et al. Prevention of venous thromboembolic disease following primary total knee arthroplasty: a randomized, multicenter, open-label, parallel-group comparison of enoxaparin and warfarin. *J Bone Joint Surg Am*. 2001;83:900-6.
49. Leclerc JR, Geerts WH, Desjardins L, Laflamme GH, l'Esperance B, Demers C, et al. Prevention of venous thromboembolism after knee arthroplasty. A randomized, double-blind trial comparing enoxaparin with warfarin. *Ann Intern Med*. 1996;124:619-26.
50. No authors listed. Low-molecular-weight heparin (enoxaparin) vs dextran 70. The prevention of postoperative deep vein thrombosis after total hip replacement. *Arch Intern Med*. 1991;151:1621-4.
51. Senaran H, Acaroglu E, Ozdemir HM, Atilla B. Enoxaparin and heparin comparison of deep vein thrombosis prophylaxis in total hip replacement patients. *Arch Orthop Trauma Surg*. 2006;126:1-5.
52. McLeod RS, Geerts WH, Sniderman KW, Greenwood C, Gregoire RC, Taylor BM, et al. Subcutaneous heparin vs low-molecular-weight heparin as thromboprophylaxis in patients undergoing colorectal surgery. *Ann Surg*. 2001;233(3):438-44.
53. Kleber FX, Witt C, Vogel G, Koppenhagen K, Schomaker U, Flosbach CW. Randomized comparison of enoxaparin with unfractionated heparin for the prevention of venous thromboembolism in medical patients with heart failure or severe respiratory disease. *Am Heart J*. 2003;145:614-21.
54. De A, Roy P, Garg VK, Pandey NK. Low-molecular-weight heparin and unfractionated heparin in prophylaxis against deep vein thrombosis in critically ill patients undergoing major surgery. *Blood Coagul Fibrinolysis*. 2010;21:57-61.
55. Colwell CW, Spiro TE, Trowbridge AA, Morris BA, Kwaan HC, Balham JD, et al. Use of enoxaparin, a low-molecular-weight heparin, and unfractionated heparin for the prevention of deep venous thrombosis after elective hip replacement. A clinical trial comparing efficacy and safety. Enoxaparin Clinical Trial Group. *J Bone Joint Surg Am*. 1994;76:3-14.
56. Simonneau G, Laporte S, Mismetti P, Derlon A, Samii K, Samama SM, et al. A randomized study comparing the efficacy and safety of nadroparin 2,850 IU (0.3 mL) vs enoxaparin 4,000 IU (40 mg) in the prevention of venous thromboembolism after colorectal surgery for cancer. *J Thromb Haemost*. 2006;4:1693-700.
57. Eriksson BI, Lassen MR. Duration of prophylaxis against venous thromboembolism with fondaparinux after hip fracture surgery. A multicenter, randomized, placebo-controlled, double-blind study. *Arch Intern Med*. 2003;163:1337-42.
58. Agnelli G, Bergqvist D, Cohen AT, Gallus AS, Gent M. Randomized clinical trial of postoperative fondaparinux vs perioperative dalteparin for prevention of venous thromboembolism in high-risk abdominal surgery. *Br J Surg*. 2005;92:1212-20.

59. Lassen MR, Bauer KA, Eriksson BI, Turpie AGG. Postoperative fondaparinux vs preoperative enoxaparin for prevention of venous thromboembolism in elective hip-replacement surgery: a randomized double-blind comparison. *Lancet*. 2002;359:1715-20.
60. Bauer KA, Eriksson BI, Lassen MR, Turpie AGG. Fondaparinux compared to enoxaparin for the prevention of venous thromboembolism after elective major knee surgery. *N Engl J Med*. 2001;345:1305-10.
61. Eriksson BI, Bauer KA, Lassen MR, Turpie AGG. Fondaparinux compared to enoxaparin for the prevention of venous thromboembolism after hip-fracture surgery. *N Engl J Med*. 2001;345:1298-304.
62. Turpie AFF, Bauer KA, Eriksson BI, Lassen MR. Postoperative fondaparinux vs postoperative enoxaparin for prevention of venous thromboembolism after elective hip-replacement surgery: a randomized double-blind trial. *Lancet*. 2002;359:1721-6.
63. Turpie AGG, Bauer KA, Eriksson BI, Lassen MR. Fondaparinux vs enoxaparin for the prevention of venous thromboembolism in major orthopedic surgery. *Arch Intern Med*. 2002;162:1833-40.
64. Eikelboom JW, Quinlan DJ, O'Donnell M. Major bleeding, mortality and efficacy of fondaparinux in venous thromboembolism prevention trials. *Circulation*. 2009;120:2006-11.
65. Oran B, Lee-Parritz A, Ansell J. Low molecular weight heparin for the prophylaxis of thromboembolism in women with prosthetic mechanical heart valves during pregnancy. *Thromb Haemost*. 2004;92:747-51.
66. van Dongen CJ, Mac Gillavry MR, Prins MH. Once vs twice daily low molecular weight heparin for the initial treatment of venous thromboembolism. *Cochrane Database of Systematic Reviews*. 2005, Issue 3. Art. No.:CD003074. DOI:10.1002/14651858.CD003074.pub2.
67. Testroote M, Stigter WAH, de Visser DC, Janzing HMJ. Low molecular weight heparin for prevention of venous thromboembolism in patients with lower-leg immobilization. *Cochrane Database of Systematic Reviews*. 2008, Issue 4. Art. No.:CD006681. DOI:10.1002/14651858.CD006681.pub2.
68. van der Heijden JF, Hutten BA, Buller HR, Prins MH. Vitamin K antagonists or low-molecular-weight heparin for the long term management of symptomatic venous thromboembolism. *Cochrane Database of Systematic Reviews*. 2001, Issue 3. Art. No.:CD002001. DOI:10.1002/14651858.CD002001.
69. Salazar CA, Malaga G, Malasquez G. Direct thrombin inhibitors vs vitamin K antagonists or low molecular weight heparins for prevention of venous thromboembolism following total hip or knee replacement. *Cochrane Database of Systematic Reviews*. 2010, Issue 4. Art. No.:CD005981. DOI:10.1002/14651858.CD005981.pub2.
70. Erkens PMG, Prins MH. Fixed dose subcutaneous low molecular weight heparins vs adjusted dose unfractionated heparin for venous thromboembolism. *Cochrane Database of Systematic Reviews*. 2010, Issue 9. Art. No.:CD001100. DOI:10.1002/14651858.CD001100.pub3.
71. Othieno R, Abu Affan M, Okpo E. Home vs in-patient treatment for deep vein thrombosis. *Cochrane Database of Systematic Reviews*. 2007, Issue 3. Art. No.:CD003076. DOI:10.1002/14651858.CD003076.pub2.
72. Kanaan AO, Silva MA, Donovan JL, Roy T, Al-Homsi AS. Meta-analysis of venous thromboembolism prophylaxis in medically ill patients. *Clin Ther*. 2007;29(11):2395-405.
73. Handoll HHG, Farrar MJ, McBirnie J, Tytherleigh-Strong GM, Milne AA, Gillespie WJ. Heparin, low molecular weight heparin and physical methods for preventing vein thrombosis and pulmonary embolism following surgery for hip fractures. *Cochrane Database of Systematic Reviews*. 2002, Issue 4. Art. No.:CD000305. DOI:10.1002/14651858.CD000305.
74. Rasmussen MS, Jorgensen LN, Willie-Jorgensen P. Prolonged thromboprophylaxis with low molecular weight heparin for abdominal or pelvic surgery. *Cochrane Database of Systematic Reviews*. 2009, Issue 1. Art. No.: CD004318. DOI:10.1002/14651858.CD004318.pub2.
75. Brookenthal KR, Freedman KB, Lotke PA, Fitzgerald RH, Lonner JH. A meta-analysis of thromboembolic prophylaxis in total knee arthroplasty. *J Arthroplasty*. 2001;16(3):293-300.
76. Vedovati MC, Becattini C, Rondelli F, Boncompagni M, et al. A randomized study on 1-week versus 4-week prophylaxis for venous thromboembolism after laparoscopic surgery for colorectal cancer. *Ann Surg*. 2014 Apr;259(4):665-9.
77. Anderson DR, Dunbar MJ, Bohm ER, Belzile E, et al. Aspirin versus low-molecular-weight heparin for extended venous thromboembolism prophylaxis after total hip arthroplasty. *Ann Intern Med*. 2013 Jun 4;158(11):800-6.
78. Uchino K, Hernandez AV. Dabigatran association with higher risk of acute coronary events. Meta-analysis of noninferiority randomized controlled trials. *Arch Intern Med*. 2012;172(5):397-402.
79. Fondaparinux: drug information. In: Basow DS (Ed). UpToDate [database on the Internet]. Waltham (MA): UpToDate; 2013 [cited 2013 Jul 2]. Available from: <http://www.uptodate.com/utd/index.do>.
80. Drug Facts and Comparisons 4.0 [database on the Internet]. St. Louis: Wolters Kluwer Health, Inc.; 2013 [cited 2013 Jul 2]. Available from: <http://online.factsandcomparisons.com>.
81. Levine GN, Bates ER, Blankenship JC, Bailey SR, Bittl JA, Cercek B, et al. 2011 ACCF/AHA/SCAI guideline for percutaneous coronary intervention. *J Am Coll Cardiol*. 2011 Dec 6;58(24):e44-122.
82. Furie KL, Kasner SE, Adams RJ, Albers GW, Bush RL, Fagan SC, et al. Guidelines for the prevention of stroke in patients with stroke or transient ischemic attack: a guideline for healthcare professionals from the American Heart Association/American Stroke Association. *Stroke*. 2011 Jan;42(1):227-76.